

UN 38.3

Test Report Summary

We, Anton Bauer, herewith confirm that each battery of this this type is proved to meet the requirements of applicable tests in the UN Manual of Tests and Criteria **ST/SG/AC.10/11/Rev.6/Amend.1/ Section 38.3**



MODEL	Titon 150 GM (8675-0137)
POWER OUTPUT	14.4Vdc, 10000mAh, 144Wh
DIMENSIONS	130.7mm X 94.0mm X 64.1mm
WEIGHT	1.1Kg
ORIGIN	China

TEST REPORT NO	WTX19S04020373-1B
DATE OF ISSUE	22.05.2019

UN 38.3 Test Laboratory:

Walker Testing Group Co. Ltd
No. 77, Houjie Section
Guantai Road
Houjie Town, Douguan City
Guangdong, China
Tel: +86-769-2267-6998
Email: info@waltek.com
Website: www.waltek.com.cn

T.1	Altitude simulation	PASSED
T.2	Thermal test	PASSED
T.3	Vibration	PASSED
T.4	Shock	PASSED
T.5	External short circuit	PASSED
T.6	Impact/Crush	PASSED
T.7	Overcharge	PASSED
T.8	Forced discharge	PASSED

David Pasko
Engineering Manager
Anton/Bauer
4th January 2022

